City of Jackson
Request for Proposals

Professional Services for

Operation, Maintenance and Management of
O.B. Curtis Water Treatment Plant,

J.H. Fewell Water Treatment Plant,

Tanks, and Well Facilities of the

City of Jackson, Mississippi

October 18, 2022

City of Jackson Department of Public Works
Jordan Hillman, Interim Director

PROPOSAL DUE DATE:
November 7, 1:00 p.m., Central Time (CT)

Point of Contact:
Name Position Department Phone Email
Jordan Hillman | Interim Director Public Works 601-720-6048 jhillman@jacksonms.gov

RFP — October 2022 Page 1 of 57
Operations, Maintenance and Management of City of Jackson Water Treatment Facilities



Project Summary: The RFP is to select a proposer that will provide full time operations,
[...]
oqueN | g o JaquinN abeiany wnwixey | whipey {Aads) paaijag | paavjjag | paunbay {oMgepeae i JoEunN Sy e
1 uuaj-Buoq . ! sun Sunsal, fajewRIRdgUEIN|og
H_MMHV ey {auoxpap)
BIUBSQY 0 sauBSANY
\ Qd 0 YO0 { ¥ d WW1G v 0 H av
H000-0ROZ "N BHD Sunye'o
SLISHTO Partuddy wo 10U FepnD awe Agoes JOQUINK; ]I SI0AN 1qWAN LOTBRUDE Y3




Attachment C, Page 28

C

“juejq Ya| Ajjenonuam a3ed sy



Attachment C, Page 29

C

€2 ebeg {6I-€ PasiAay) DZ-0LGE WK a3
i (S se) apying |
uofefuaILny ‘ D S PUNS | "L
SSER (o6r-a0ewt) | .
uoneRuasuary = O (v0s se) axgyng | O
SSey lorszed Eoy 'y | .
uogenueouo) i O se) smoydsoyy 6
SSEW
T A O sseaffipue o | '8
ssep (N se) awmbio |
voneAUaILeD « O ey ‘uaBouyy | £
SSEN sLiu-alem)|
UonEIUANIO? B a HRLGIRTINT 9
z 0SE0 Qdd SSEPy {egirvasall | .
z 0oT0 ow UORENUZIU0T) (W [ aponyy | §
SSER .
wopenUIoy [=1 d Uniggod [edad | 'y
SSEN 10| b
t or uazey UojRnUZIUOY O [ 00| E
AT 06 Qdd ssey [Enpisar |
414 08'0 WOW UOREJUSIUDD O @ fejo) ‘suwopyy [ %
SSEN l620-656v2) | .
uojjeRuasuos « O aplweig t
ueinjjod yaea
10} 8]0B] JO ulunjoo 83uasqy 10 dUasaLd, By} 219[dLI0D Jou PAaU MDA “JENND PAJOU SU tuoy afireyastp Jnok U tesge aq o) 5 aige) Lo suENYod e axalaq nok p 219y oays O
‘Jueiniied iy2ea
10} JBIQEL JO UWINjoD BOUBSGY JO SIUBsAL, By} Sle|dWon jou Past neA *|IZfine palou S oy ableyssip ok ur juasaid ag o] 5 8|ge) Uo sjuemjod e aAsiaq noA p alay yoayn a
O1eRERE I] (orepese )
on|eg, by
saskeuy amu."o»... seshfeuy X oawﬁﬂ_an whm.___._u—.._um_n o_ﬁ.__un_um Juesqy uasag
10 Jaquiny jo Rquny ed AY UoN
uuay-Buoq wsaj-uo7 wnwpey | ARQ WLy ﬁ%ﬂu poadljog | pansjeg Enod
eas.!&. « ) weng
U] DUISQY 10 30Ul

¥000-0K0Z "'ON BHO
BLISVED paaauddy iy

SHIRDA0
aweN Agoey

JIQUINN WG S3SN

Jaqun UOREDURLAE] Y

MTTTH YO 09} SINYLNTIOC TYNOILNIANG NON GNY TYNOILNIANOD NIVEY3D '3 318VL




Attachment C, Page 30

C

¥Z abegd (B1-€ pasuay) DZ-015€ wiod ve3
SSEN tazeowd | .
oAU [ O oy ‘wrgveny | B2
Ssen rieoms | .
wopemsonoy| A1 g e i | €
add sseN tso5evs) |
[ g VoW | vopenusoueg| 2 |10l ‘esauebueyy | 2
S8 [(Z=337
N AA O e} | oz
uorenuamog “wnuapqfiop
SSEA {rseaerzt |
UONEAUBIL0Y = O |0 ‘wmsaubeyy | S
0dd SSEN tesesivd | .
4 LT e UDIENUOLOD) O E]] ®0 voy | 8
Sen trarored) | .
UORBIUSIUCD l o ea qeqep | &
SSEN tzrovest | .
wopemsiog| 2 O 12101 'vasog | 9
SSEW feseoumdd |
vojequmoueg| O 1ej0) ‘wnueg | S+
pdd SSEN twoeszr) | .
z 0Z5°0 VO UDRAUEIUO?) 0 = feiol wnuwnyy | ¥
ssepy .
rE—— 2] O SQuejgepns | gl
SSEN feavozn) | |
uoREIUIOUCD ] O (c0s3 se) awng
{agepene pj TBIErere])
seskjuy omnﬁ? soskpuy | sBieyosig afireyas)g onﬁﬂ_ﬂm“n
josequny | & jossquny | Apeqg eBereay Ayuon e jussqy Juesand
1-5uoq w1 -fuoq wnwpxey Beq tHnHEY .ﬁﬂy peAag | paasijeg uenog
(jewondo)
e a3 e
29U33qY 10 2duBSaLy

POO0-070Z "ON BNC
BL/SIYED PanOxidy uiod

SUN)'g0
ey gt

JeqUnN uogeayuap) g3

AUANLHBILZ 721 4D 0%) SINYLINTIOM TYNOILNIANDD NON ONY TYNCIINIANOD NIVL¥3D '3 318VL




Attachment C, Page 31

c

5z abed (51-% poszasyy) DZ-D16E W04 vd3
{eXal1z 2zt W49 Ob puB SuQanNsy| 835 " Jo N Jeldeyaans | 1eideys Y49 Of Jepun pasnbal
Jo ssajawesed Juenjjod Jo sjueinjjod Jo SISARUE 241 J0) B84 ¥4 O 39pun paacidde (spoyawl “o) saunpasoud 1539} aasuss Auagns o) Buipioaoe pagpnpued aq jeys Bundwes |
SSEW .
T [ O {B10} '9zZ Wnjpey
bl 0] "Wnpe
UONBNURILOD [l O ®i) wnipey
SSEN 0] ‘B1@:
T | O IR10) ‘B1eg
ssep
‘Y|
LONe[UAILDY 5 a o) U
Kyanseoipey | ‘42
3 {oiqpese (ogerene )
sasfjeuy um”ﬁ»«. sasfjeuy abreyas|g aBreyss|q um?“..q___uuw a JuBsqy Jussasg
PIRGUON | o pugy | 10400WnN | AeqeBeiany | ARBUOW | ppn ey {fyeck) parajon | peasiieq
uugg-Buon wWnxeN THup b : juein)jod
ﬁ“ﬂu uenyy {300 paLp)
NUISGY IO 2IUASAUG

FOROHIPOZ "ON SO
GHSOPEQ pantaddy uuog

JQUINR II2AND

SIN)' B0
ey Amed

JIGURIN WM SI0dN

AN NBNZ ZZL ¥4D OF) SINYLNTIOL TWNOILNIANOD NON ONYV TYNOILNIANOD NIVLYID D 37891

JIQUINN UORENPUSP] VI3




Attachment C, Page 32

c

“yJuejq Yai Aqreuonuajur oFed sy



Attachment C, Page 33

C

17 9fed

{61-£ pesway) 9Z-015E ol a3

auexayopha | ‘5l

spiyapeuojas | ‘gl

psan | ‘21

soydewnon | "gL

sojufdiolyD | 54

apynsip uogie] | i

uBINjoqie] [ "gh

wegies | ‘24

uedes | -1

aunueiding | ol

aEoe ng | 6

apuofyp hzuag | g

apuozuag |

sujry | "9

Eae (flny | ¢

apuol iy |

loyeaie iy | ¢

aphyspieisay | T

OO0|0jo|0:0|0|0|Oojo|o|jojo|o|joja|g|o:a

soisaqsy | L

(sun Apoads)
E1RQ BAIEIQURID SHJEJEAY

FOO0-OLDZ ON 10
GLISIVED parcuddy uog

abaEyas)q u) Juaseuq parelag JUEINjjog LoSERY

sy Juasag
Pardleg Passijeg

sSnygo

JHMUNN [BAND awep Agoey

{500 3p0R)
39Uasqy JO 3uasAld

d40 0P SOLSI95Y ONY

SOQUINN Widd S3OIN

juggnjjod

JHUIN UEHUBPE Yo




Attachment C, Page 34

9z 6deg {6Y-€ Pasway) 220156 o4 Va3

&

femyiny [ “gg

apAyspieutioy | “zg

plwoIgip suaiiyy | gg

aujweR ausliygy | ¢t

EYRREY

uoip3 | “pe

unpAyolonids | “ge

[

uamiqg ( Ze

ugjojnsiq | “LE

lenbig | ‘08

5

auazuaqoqu | ‘62

sulwe fpawia | gz

aupe yaia | -2z

SOAIN | 92

YR D]

proe anoIdoidoIIR-2'Z | 6T

auolyNg | ke

aqoppIq | €2

EQUIEDI] | 22

=

uourelq | '1g

Oj0|ojo/0jo|ojooo|o|ojglo|ojo|o|ag|a

[ (poe apaoedxousydoiooip-+'z) 0-+'2 | 02
fiosqy Wesalg
afileyasi uf juasasy persiiag JEM|jo UosEsy porslag ?.oﬁuﬁw?_.w__um wenjed
30UBqY 1O 3aUdsaIg

ABANLIBILZ 221 W49 0F) SOLSIBSY ANY $3INYLSENS SNOAHVZYH NIYEH33 '0378vL

{saun Azgads)
FB(T BANRIRURRD 3jqe|leay

SNy 80
aueN Ayipey

H00-0KDZ "ON SO
BA/SIVED pawduddy uuod

J8GuIny fEANg N BB Y GITIN Jaguiny iogeanuapl Yd3




Attachment C, Page 35

C

62 obey {61-€ PIsITY} HZ-015E LD Y

uonjieed | "G

AUANOAIN | 95

pige Juagiydey | ‘&

PEN | 'pG

auwe yjawoucy | g5

GG

auie Jylsoucy | 29

ajeqeoExap | IS

soyduasy | 05

&

uojesed ey | 6y

aiejluseqis |Aiei | gy

BE

ueidedsaw |Anay { "2y

Jojyofxouiap | 9y

Jnylawpoidesy | gy

UONTRIEW | kb

auodsy | &F

SuBLay | Z¥

suiwejouedoudos] | L

auadost | of

Oj0|ojo/o|ojojojo|o|o|o|o|ojolo/olg|o

[~
Wasqy Juasaig
abiswyasiq ul Uesaly paas)|eg JUEIN[od UosEaY Parsleg ﬂgﬁnw__u?v__am epnog
ADUISGY JO AVUdSALY

HANNBIZZZL 830 op) S0LS39SY ANY $IINYLSANS SNOQHYZYH NIY1d32'a3178vL

uoing § "6

(s Ayads)
EJE(] 8ANYIQUEN]) 2| qR)EAY

FOO-OYOZ "ON SINO
BYSOT pasasddy wuog

A3qUInN IRENG JAQUINN LOGEDYING Va3




Attachment C, Page 36

C

of b2y {BE-E PasUa) OT-015¢ W01 a3

wnypeuep, | gz

wnwer | gy

aunwefigows) | 2

G G

suweifyiaet] | ‘gz

auweoueen) | 72

uojasolgouy | “|L
[pioe opouedosd
{Axouaydoioluoin-6'p'z)2] dL-5'9'2

(auewe vaydiposojyaena} 301 | 69

{pe
oeAxouBy OIS E'T) 1-6''2

auahig | ‘29
aupnoAng | -g9

wnguang | ‘59

oL

Gl

k)

[ouosey | v

UOUING | g9

suuaikd | z9

apixo audidoid | 19

ayifiredord | 09

auabisoyd | 68

O|Q|ojo|j0;o|jo|ojo|o/o|jo|go|o|jo|ojo|o|o

Aevoynsiouald | g5

ISy juasard
9Baeyasq U} JuUBBAIJ PaADIIOG JUEINYO UoSERY L e egniiog
20UASQY JO 2IUASAsY

T2 940 0%} SOLSIRSY ANV SIONYLSENS SNOTYYZYH NIVLY3D ‘0 31avL

{sun Koads)
eieq aafjepueny) ejqejieay

suUnygo
aweN Ayoey

PO00-OF0Z "ON HHQ
BI/SI¥ED Pasausdy uuoy

19QUInN B S30dN JHWAN UOGENUSH Yd




Attachment C, Page 37

C

1¢ ebeg {51-¢ pasway) 32-0I5E U0 g3

“(ele)1z Zz1 ¥4 OF pue suoannsul aag - Jo N saideyagns ‘| aideyd ¥4 GF Japun pasnbal
10 ssejeweied uen)iod 1o sjuein|jod Jo siskjeue auy 1o} 9g} W4D O Japun pescidde (spoytew “e) sampanaid 58] eanisues Afuanyns o Suipioase pajanpues aq [leys Bujdwes .

= O wnuoonz | o
E2} O fousiix | ‘6L
= O aueiy | 8L
A Oa Bjeaae Ut | “LL
e Wsgy Wesalg
spun Agads paasjjeg ABY|3
Zieq) SATEIQUEND OjqELIEAY oBIey351(] U} JUesald PAASHEE JUBRIN[|O4 UDSEay Egvo 39 Jugnyog
23UISqY JO 20uRSATY

220 430 0! SOLSISSY ANV SIINVLISENS SNOQYVZVH NIVL¥3D ' 3713yl

PONO-OPOZ ‘0N MO
B5/50°E0 Pantuddy U0y

SIUNY'E'D
aweN Asoe

JBQUIN LOREMRUAR] Y




Attachment C, Page 38

C

yuz[q Yo Ajjeuonuaiug oded siy),



Attachment C, Page 39

c

£€ 8ieg

(51-€ pasiasy] 32055 wied Yd3

(2] (H

HOCTHOP0Z ON SrO
61/50E0 pasaxddy uuoy

aasig'r'e
jussqy | jueseig e
Pardlleg | passileg _EH vh“i
unpasoly Bujuaaag jo synsay [EoE) ssausbuoy uejnjjod
20UasqY
1o gaussalg aas

SNy g0
swey ey

AMBILZZZL 842 0rH{QADL 82877 NIXOID d OZNIBINONOTHOVHELIL 8245 3 31avL

Toquiny LOIEIARD Y3




¢

C

Sodium Bisulfate {for chlorine deep cleaning
wastewater neutralization)

Sodium Hydroxide (for cilric acid deep cleaning
' wastewater neutralization)

Chlorine Deep Cleaning Wastewater +

Polymer:;'

Maximum 358,142
\ 4 gallons batch per
- th
Neutralization | Citric Acid Deep Cleaning o 0%
Basin Wastewgter L Sanitary Sewer
Maximum 358,142
- gallons batch per month
Equilization
Basin
Pumps

As much as possible will be recycled back
to the Raw Water Screens

Setiled

Liquid

Gravity

P Overflow :
Thickeners |~~~ . pead River
Solids y Maximum 4 (4.9) MGD plus 358,142
gallons per month
Pumps

Porymel*—w

Centrifuge

(—Solids 5| 65 South Rubbish Landfil

—

Lime {pH adjustment to between 8.6 and 9.2
for corrosion control and to maintain
mohochloramine)

Chiorine (for disinfection)
Fluosificic Acid (for tooth decay prevention)

Ammonia {to form monochloramin

e—){:learwells
for disinfection)

48" Diameter Transmission Main
(North and West)

Backwash
Pumps

>

>®

v

High Service
Pumps

20" Transmission Main {Nissan)

54" Diameter Express Main (East)

Project Flow Diagram, O.B. Curtis Water Treatment Plant, Part 2

2

Attachment C, Page 40




( (‘ B Attachment C, Page 41

Ross Barnett
Reservoir
| .
) » 4 Maximum 54 (62.9) MGD
F;?;fii'%'}?fg{;ﬁ%%?ﬂ?gﬁ Intake (Membrane Filtration Expansion Flow in
Structure | Parenthesis)
Raw Water Pipefine W& E )
Screens
[
h 4
Raw Water
Pumps
] _
Y Maximim 26.2 MGD
Maximum 27.8 ime (pH adjustment to 8.2 for ——————— | '
(36.7) MGD manganese cxidation)

Potassium Permanganate (for manganese
oxidation and taste / odor control)

Ammonia (to form chloramines for algae c:ontrol)—)Y

Preoxidation Preoxidation

¢ Chlorine (to form chloramines for algae control)—~)+

«—— Aluminum Chioral Hydrate (for ———3»

color and turbidity removal)
Rapid Mix

Rapid Mix Coagulant Aid Polymer-—»
. Powdered Activated Carbon {for —— 3!
taste / odor control and VOC -
% adsorption) +
Flocculation Flocculation

¥ | v

—Chlorine {for backpulse and deep

Sedimentation

Membrane . cleaning)
5 [Uafitation ¢ e Acid (for deep cleaning)
o : Maximum 1 MGD Settled Water
it : ' — Chlorine Dioxide
@ : ) (for manganese
22 Wastewater (Reject) N at O0| Dual Media | O%idation)
e Maximum 2.8 (3.7) MGI? (Backwash) Filtration

>

Filtrate : Filtrate éBackv.rash Water

UV (for disinfection)

Project Flow Diagram, O.B. Curtis Water Treatment Plant, Part 1




1L

1.

VL

Attachment C, Page 42

PERMIT RATIONALE FOR REISSUANCE
O B Curtis Water Treatment Plant
Madison County
Ridgeland, Mississippi
Water NPDES No. MS0046906
July 2021

FACILITY INFORMATION

Facility Name: O B Curtis Water Treatment Plant
Facility Address: 100 0 B Curtis Drive
Ridgeland, MS 39157

Permit No.: MS0046906

SIC: 4941

Permit Writer: Dmitriy Asanov

EPD Branch: Municipal and Private Facilities Branch

NATURE OF BUSINESS
Treatment of drinking water.
EFFLUENT AND RECEIVING STREAM FLOW DATA

Application states that wastewater consists of gravity thickening and centrifuge
dewatering. Before discharge the wastewater is combined with citric acid deep cleaning
wastewater used in the neutralization process. The average flow is 3.12 MGD.

RECEIVING WATERS

The receiving stream is the Pearl River, located in the Pearl River Basin. The Pearl River is classified
as Fish and Wildlife. This discharge is listed in the TMDLs for pH and Nutrients. The permit
complies with the conditions of pH TMDL because the effluent is required to comply with water
quality criteria before discharging. Total Nitrogen and Total Phosphorus limitations are included in
the permit to comply with the nutrient TMDL.

TYPE OF WASTEWATER TREATMENT:
Application details no treatment for wastewater.
EPA CATEGORICAL GUIDELINES

Not Applicable.

4369 PER20210001 1



Attachment C, Page 43

VII. APPLICABLE GUIDELINES
Mississippi Wastewater Regulations (11 Mississippi Admin code, part 6, Chapter 1), State of

Mississippi Water Quality (11 Mississippi Admin code, part 6, Chapter 1), Wasteload Allocation
(WLA), Total Maximum Daily Load (TMDL)

VII. SUMMARY OF LIMITATIONS

Proposed Limitations

Parameter Flow Basis

Flow Report WLA

BOD:s Report WLA

Ammonia Report WLA

TSS 45 mg/l (Monthly Average) Technology

TDS Report 11 MS Admin Code
Chlorine, Total Residual Report WLA

pH 6.0-9.0 SU 11 MS Admin Code
Total Nitrogen Report Ibs/day (Monthly Avg.) TMDL

Total Phosphorus Report Ibs/day (Monthly Avg.) TMDL

The Pearl River Nutrient TMDL gives opportunity for TP load to be adjusted in combination and
divided between the three (3) Jackson facilities (Trahon/Big Creek, Savannah Street and OB Curtis)
for a total of 1297 Ibs/day. These effluent values are combined together to meet the TMDL
combined load in the Jackson POTW, Savanna Street permit. In addition, the Total Nitrogen load
can also be adjusted in combination and divided between the three (3) Jackson facilities (Trahon/Big
Creek, Savannah Street and OB Curtis) for a total of 6031 lbs/day. In order to establish the effluent
values, monitoring requirements for TN and TP have been included in the permit.

A reopener clause has been added to the permit which states that the NPDES Permit MS0046906,
shall be reopened and modified, or alternately revoked and reissued, accordingly to reflect any
additional, or otherwise updated limitations, and any additional monitoring determined to be
necessary to be consistent with the findings of any additional stream monitoring performed as a
requirement of the approval of the 2015 Pearl River Nutrient TMDL of which this facility is a part.

4369 PER20210001 )



Attachment C, Page 44

STATE OF MISSISSIPPI
TATE REEVES, GOVERNOR
MISSISSIPPIDEPARTMENT OF ENVIRONMENTAL QUALITY
CHRIS WELLS, EXECUTIVE DIRECTOR

MEMORANDUM
To: Sandeepa Gill Project Engineer, EPD
From: Taylor White Project Engineer, Modeling and TMDL Branch

Date: July 14, 2021

WASTELOAD ALLOCATION FOR NPDES PERMIT LIMITS

Facility: O B Curtis Water Treatment Plant Agency ID: 4369
NPDES Permit Number:  Ms0046906 Outfall Number: 001
City:  Ridgeland County: Madison Basin: Pearl River
Receiving Water: Pearl River Life Change: Yes
r r r
7Q10: 66 cfs IWC:  #VALUE! % Ammonia Toxicity: ~ #VALUE! mg/L
fresh water only #VALUE!  draft future
Please consider the following limits in the NPDES permit:
Annual Summer Winter
(May - Oct) (Nov - Apr)
Discharge (MGD) Report " 4VALUE! cfs
CBOD; (mg/l) Report " H#VALUE! Ibs.
(Total Ammonia Nitrogen) TAN (mg/I) Report " #VALUE! Ibs.
Minimum DO (mg/I) "6
e. coli (col/100ml) " 126
Cl, (mg/l) calculated chronic ~ Report
TN (Ibs/day) Report
TP (Ibs/day) Report
pH 6-9
comments: 1. Permit reissuance. No change to existing discharge or location 2. Nutrient limits consistent
Discharge point with Pearl River Nutrient TMDL.
Latitude
32°23"28"
Longitude
90°05'04"

Branch Chief: Shawn Clark, P.E.
CC:

Office of Pollution Control
Post Office Box 2261 * Jackson, Mississippi 39225-2261 * Tel: (601)961-5171 * Fax: (601)354-6612 * www.deq.state.ms.us
An Equal Opportunity Employer

4369 PER20210001 3



ATTACHMENT D

Attachment D, Page 1

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY

B REGION 4
& ATLANTA FEDERAL CENTER

N 651 FORSYTH STREET
4 e ATLANTA. GEORGIA 30303-8980

MAR 27 2020

CERTIFIED MAIL
RETURN RECEIPTREQUESTED

The Honorable Chokwe A. Lumumba
Mayor of City of Jackson

219 South President Strect

Jackson, Mississippi 39205

Re: Emergency Administrative Order under SDWA Section 1431, 42 U.S.C. § 300
Public Water System: City of Jackson Public Water System
PWS 1D Number: MS0230008
Docket No.: SDWA-SDWA-04-2020-2300

Dear Mayor Lumumba:

Einclosed is an Emergency Administrative Order (Order) issued by the U.S. Environmental Protection
Agency to the City of Jackson, Mississippi (Respondent), as the ownet/operator of the City of Jackson
Public Water System (System), pursuant to section 1431 of the Safe Drinking Water Act (SDWA), 42
U.S.C. § 3001,

Based on observations made by the EPA during its inspection conducted the week of February 3, 2020,
and review of the documents provided by Respondent in response to the EPA’s request for information